MINI BIKE-2

Torque Converter

VERSION 1.0

2015-06-27



FIG. 1

FRAME GROUP

NO. CODE DESCRIPTION QTY.
1 |57100-PL FRAME BODY COMP. 1
2 | 58001-PL DUMMY PLATE. L 1
3 | 58002-PL DUMMY PLATE. R 1
4 | 618710000125 | LOCKING NUT M10x1.25 3
5 | 578910020125 | FLANGE BOLT M10X1.25X20 1
6 | 58004-L RR. BRAKE CONNECTING ROD 1
7 | 618708000125 | LOCKING NUT M8x1.25 1

STEPS BOLT M8 (RR. BRAKE
® | s8007L CONNECTING ROD)( !
9 | 578910060125 | FLANGE BOLT M10*1.25*60 2
10 | 58210-PL REAR SWING ARM 1
SHOCK ABSORBING BUSHING

11 1 7.020.077 210°030°30/35 2
12 | 578906016125 | FLANGE BOLT M8X1.25X16 6
13 | 58401-L SIDE STAND SPRING 1
14 | 58410--PL SIDE STAND 1
15 | 58402-L SIDE STAND BOLT 1
16 | 618706000000 | LOCKING NUT M6 2
17 | 58510-L PEDAL 2
18 | 578906035100 | FLANGE BOLT M6X35 2
19 | 58310-PL DUMMY FUEL TANK BRACKET 1
20 | 617008000125 | NUT M8 1

Parts available online at www.GoPowerSports.com




FIG. 2 DRIVE ASSY

1
s SR
F 4 4 X
, o’ -
0’» 10
6
*4
e 2
Sy
NO. CODE DESCRIPTION QTY.
1 420-10 420 CHAIN MASTER LINK 1
2 420-104 DRIVE CHAIN 420-104 1
3 | 578908016125 FLANGE BOLT M8X1.25X16 4
4 | 6003-2RS BEARING 6003-2RS 2
5 10101-PL1 TRANSITIONAL SHAFT 1
6 8011077080G000 OUTPUT GEAR-10T-420 1
7 | 618716000150 LOCKING NUT M16X1.5 1
8 | 58202-L TRANSITIONAL SHAFT BEARING 1
BUSHING 22X17.2-43

9 | 58200-PL TRANSITIONAL SHAFT BRACKET 1
10 | 578906012100 FLANGE BOLT M6X12 2
11 | 58003-PL CHAIN COVER 1
12 | 58209-PL1 KEY 5X5-70 1

Parts available online at www.GoPowerSports.com




FIG3 REAR SHOCK ASSY.

NO. CODE DESCRIPTION QTY.
1 | 63100-PL SHOCK ABSORBER ASSY. RR 2
2 | 578710040125 | FLANGE BOLT M10*1.25*40 4
3 | 618710000125 | LOCKING NUT M10X1.25 4

Since 1961



FIG.4 HANDLE BAR ASSY.

NO. CODE DESCRIPTION QTY.
1 | 578108030125 BOLT M10X27X1.25 1
2 | 40510-L THROTTLE BRAKCET COMP. 1
3 | 60120-L THROTTLE CABLE COMP. 1
4 |58193N GRIP L 1
5 |40101-L HANDLE BAR >
6 | 43014-L HANDLE BAR UPPER FIXED SEAT 4
7 | 578708030125 FLANGE BOLT  M8X30 2
8 | 43015-L HANDLEBAR LOWER FIXED SEAT 1
9 | 40090-L BRAKE LEVER 1
10 | 40270-L BRAKE CABLE 1
11 | 40520-L GRIP R. 5
12 | 618710000125 LOCKING NUT M10*1.25 1
13 | 40600-L ENGINE STOP BUTTON 2




FIG.5 FRONT FORK ASSY

NO. CODE DESCRIPTION QTY.
1 | 40320-PL SHOCK ABSORBER ASSY. FR 2
2 | 578710035125 | FLANGE BOLT M10X1.25X35 2
3 | 43100-PL FRONT FORK WELDING COMP. 1
4 | 43004-L LOWER BEARING STEEL BOWL 1
5 | 43003-L Ié(())\\l/VVER BEARING PROCURED 1
6 | 43002-L UPPER BEARING STEEL BOWL 1
7 | 43005-L BALL BEARING 2
8 UPPER BEARING PROCURED

43001-L 1
BOWL
9 | 43008-L FRONT FORK BOLT M25*1 1

10 | 58001-L STEERING SHAFT WASHER 1
11 | 43102-L CONNECTING PLATE 4
12 | 43021-PL FLANGE BOLT M12x1.25x12 2
13 | 43008-L FRONT FORK BOLT M25*1 1




FIG.6 COVER, SEAT

T

@ (il

7

7
-10 .
\ 9

NO. CODE DESCRIPTION QTY.
1 65001-PL FRONT FENDER (PLASTIC) 1
2 578906016100 | FLANGE BOLT M6X16 6
3 65005-PL DUMMY FUEL TANK CAP WASHER 1
4 65002-PL DUMMY FUEL TANK CAP 1
5 65003-PL DUMMY FUEL TANK 1
6 51000-PL SEAT COMP. 1
7 578706012100 | FLANGE BOLT M6X12 2
8 65001-PL REAR FENDER (PLASTIC) 1
9 65008-PL CLUTCH COVER 1
10 617706000100 | FLANGE NUT M6 7

..I: OmM
ance 1961




FIG.7 FRONT WHEEL

NO. CODE DESCRIPTION QTY.
1 44110-L FRONT RIM 1
2 44002-L FRONT SPACER BUSHING 1
3 6202-2RS BEARING 6202-2RS 2
4 44001-L FRONT AXLE M14x1.5x310 1
5 44003-L FRONT TIRE 19x7-8 1
6 44010-L AIR VALVE 1
7 44100-L FRONT WHEEL ASSY 1
8 618714000150 | LOCKING NUT M14*1.5 1




FIG.8 REAR WHEEL

NO. CODE DESCRIPTION QTY.
1 54110-L REAR RIM 1
2 44003-L REAR TIRE 19x7-8 1
3 44010-L AIR VALVE 1
4 54210-L BRAKE CALIPER PAD SET 1
5 54002-L BRAKE CALIPER PAD SET TENSION SPRING 2
6 54003-L REAR BRAKE CAMSHAFT 1
7 54007-L REAR BRAKE ARM 1
8 54006-L GEAR-38T-420 1
9 54008-L REAR BRAKE RETURN SPRING 1
10 08012-L REAR BRAKE ARM ERECTION BOLT M6X35 1
11 54220-L REAR BRAKE HUB CAP 1
12 54001-L REAR AXLE M14X1.5-330 1
13 54004-PL REAR WHEEL SPACER BUSHING R 1

®22xD16-47

14 54021-L O-RING 1
15 54006-PL REAR WHEEL SPACER BUSHING L 1

$22xD16-36

16 578908025125 | FLANGE BOLT M8X25 4
17 54009-L REAR BRAKE ARM INDICATOR 1
18 618708000150 | LOCKING NUT M14*1.5 1
19 54030-L CHAIN ADJUSTER COMP. 2
20 54011-L REAR WHEEL BEARING SPACER BUSHING 1
21 6202-2RS BEARING 6202-2RS 2
22 54200-L REAR DRUM BRAKE COMP. 1
23 54100-L REAR WHEEL ASSY. 1




FIG9 ENGINE

NO. CODE DESCRIPTION QTY.
1 | 10000-L ENGINE COMP. JF168FLH-7D 1
2 | 578708055125 | FLANGE BOLT M8x55 4
3 | 930008000000 | LOCKING WASHER ¢8 4
4 | 970008000000 | FLAT WASHER ¢8 4
5 | 618708000125 | LOCKING NUT M8 4
6 | 10011-PL ENGINE CUSHION@12x®30x20 4
7 | 10012-PL ENGINE BUSHING@8.5x®12x20 4
8 | 50001-80 FUEL TANK CUSHION ©10*®22*4 2
9 | 617706000100 | FLANGE NUT M6 2
10 | 81100-L HEADLIGHT COMP 1
11 | 81101-L HEADLIGHT BULB 1
12 | 50100-L FUEL TANK COMP. 1
13 | 80025-L CABLE 1
14 | JF168-N-08 FUEL TANK SWITCH 1
15 | 6.000.145-250 | FUEL TANK CAP 1




FIG10 CVT

NO. CODE DESCRIPTION QTY.
1 9.500.001 | FRONT CLUTCH 80T 1
2 8.146.098 | SHEAVE, STATIONARY 1
3 8.146.099 | BUSHING 1
4 8.147.000 | SHEAVE, MOVEABLE 1
5 8.147.001 | HUB 1
6 8.147.002 | DRUM 1
7 9.300.008 | BUSHING BOLCK 1
8 GB5787 BOLT, M8X40 1
9 9.100.018 | BELT 1
10 8.010.094 | COLLAR ®30X®20X12.5 1
11 9.500.010 | DRIVEN PULLEY 1




FIG.11 WARNING STICKERS

'S A S 'L..'-. \\
- L7 . A \ -

operating

1 ['K_llfl‘-‘ oil level. : : Check the tires before operating
2. Lub.ru;ut(.' and adjust drive to insure the proper tire pressure.
chain if necessary. Improperly inflated tires can lead
3. Clean and Lubricate clutch. to loss of control which could
4. Insure all Guards are in place. result in injury or death.
~ J Caold tire pressure
Front: 10psi t Spsi (89 2 3.5kpa)
Rear: 10psi £ .5psi (69 £ 3 Skpa)
Maximum weaight capacity 1s
ROAD VEHICLE AND IS -/
NOT INTENDED FOR USE
PUBLIC ROADS/HIGHWAYS

-,“‘ ' A 1 R ST
i S VUARINIING
Keep hands and fingers away
fram chans and sprockets
Fakw sure quaands are secarely
i place before operation

ever Operate this Mini Bike:
= if operator is under the age of 13
« 3t speeds too fast for your skils or the conditions.
« on public roads, 3 colision ¢an occur with anothar

and control.
* while under the influence of aicohal of drugs !
= with long hair or Ioose cloming unconsirained. Long T -

W arel Jocs: hoing Cal et Catpl i oving parss HOT SURFACES

of the mini bike and cause senous injury or death. it
. mmm&hmm%w d Allow to copl

altempling stunts, jamps of wheelies. This could pmr before refueling

lead to severe injury or d2ath.

vehide,
« camying a passenger, a passenger can affect balance] 6“"*—

* supervise chikden, ages 13-16.

« wear 3 DOT cerified heimet, eye protection, gloves,
over the ankie boos, long Seeve shirt and long pants.

« 3v0id paved suniaces, paved SUTSaces can adversely
affect handiing and control.

= keep hands and feet away from all moving parts.

« Check the rotte 1o ensure it works property and
“snaps baCk™ prior 1o Siaring the mirs bike.

(mmmmnmmuﬁuu

S
NO. CODE DESCRIPTION QTY.
1 | 90002-50L LABELWARNING 1 1
2 | 90007-50L LABELWARNING 2 1
3 | 90001-50L LABELWARNING 3 1
4 | 90006-50L LABELWARNING 4 1
5 | 90004-50L LABELWARNING 5 1
6 | 90003-50L LABELWARNING 6 1






